

AC		21日毎
ADR	60mg/m ²	day1
CPA	600mg/m ²	day1
ddAC		14日毎
ADR	60mg/m ²	day1
CPA	600mg/m ²	day1
TC		21日毎
DTX	70mg/m ²	day1
CPA	600mg/m ²	day1
DTX		21日毎
DTX	75mg/m ²	day1
weekly PTX		7日毎
PTX	80mg/m ²	day1
ddPTX		14日毎
PTX	175mg/m ²	day1
CEF		28日毎
Epi	40mg/m ²	day1,8
5-FU	500mg/m ²	day1,8
CPA(内服)	75mg/m ²	day1-14
CMF		28日毎
MTX	40mg/m ²	day1,8
5-FU	500mg/m ²	day1,8
CPA(内服)	100-150mg/m ²	day1-14
FEC100		21日毎
5-FU	500mg/m ²	day1
EPI	100mg/m ²	day1
CPA	500mg/m ²	day1
VNR		21日毎
VNR	25mg/m ²	day1,8
Eri		21日毎
Eri	1.4mg/m ²	day1,8
T-DM1		21日毎
T-DM1	3.6mg/kg	day1
Iri		28日毎
Iri	100mg/m ²	day1,8,15
GEM		21日毎
GEM	1250mg/m ²	day1,8
Bmab + wPTX		28日毎
BV	10mg/kg	day1,15
PTX	90mg/m ²	day1,8,15
nab-PTX Triweekly		21日毎
nab-PTX	260mg/m ²	day1

nab-PTX weekly		28日毎
nab-PTX	100-150mg/m ²	day1,8,15
nab-PTX weekly + atezolizumab		28日毎
nab-PTX	100mg/m ²	day1,8,15
アテゾリスマブ	840mg/body	day1,15
HER Triweekly		21日毎
HER	初回8mg/kg 2回目以降6mg/kg	day1
HER weekly		7日毎
HER	初回4mg/kg 2回目以降2mg/kg	day1
HER Triweekly + wPTX		21日毎
HER	初回8mg/kg 2回目以降6mg/kg	day1
PTX	80mg/m ²	day1,8,15
HER weekly + wPTX		7日毎
HER	初回4mg/kg 2回目以降2mg/kg	day1
PTX	80mg/m ²	day1
HER Triweekly + GEM		21日毎
HER	初回8mg/kg 2回目以降6mg/kg	day1
GEM	1250mg/m ²	day1,8
PER + HER		21日毎
PER	初回840mg/body 2回目以降420mg/body	day1
HER	初回8mg/kg 2回目以降6mg/kg	day1
PER + HER + wPTX		21日毎
PER	初回840mg/body 2回目以降420mg/body	day1
HER	初回8mg/kg 2回目以降6mg/kg	day1
PTX	80mg/m ²	day1,8,15
PER + HER + DTX		21日毎
PER	初回840mg/body 2回目以降420mg/body	day1
HER	初回8mg/kg 2回目以降6mg/kg	day1
DTX	75mg/m ²	day1
PER + HER + nab-PTX		21日毎
PER	初回840mg/body 2回目以降420mg/body	day1
HER	初回8mg/kg 2回目以降6mg/kg	day1
nab-PTX	260mg/m ²	day1

PER + HER + Eri		21日毎
PER	初回840mg/body 2回目以降420mg/body	day1
HER	初回8mg/kg 2回目以降6mg/kg	day1
Eri	1.4mg/m ²	day1,8
エンハーツ		21日毎
エンハーツ	5.4mg/kg	day1